
Package leaflet: Information for the user 

Asprovit+C, 400 mg / 300 mg effervescent tablets 

acetylsalicylic acid / ascorbic acid 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice.  

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

 

What is in this leaflet 

1. What Asprovit+C is and what it is used for 

2. What you need to know before you use Asprovit+C 

3. How to use Asprovit+C 

4. Possible side effects 

5. How to store Asprovit+C 

6. Contents of the pack and other information 

 

 

1. What Asprovit+C is and what it is used for 
 

Asprovit+C has an antipyretic, anti-inflammatory, and analgesic activity. 

It is used to treat fever and mild pain. 

 

 

2. What you need to know before you use Asprovit+C 

 

Do not use Asprovit+C: 

- if you are allergic to acetylsalicylic acid (or other salicylates), ascorbic acid, or any of the 

other ingredients of this medicine (listed in section 6); 

- if you have a known risk of asthma, facial, neck or tongue swelling, hives, or allergic rhinitis 

in connection with the use of other non-steroidal anti-inflammatory drugs; 

- if you have a gastric or duodenal ulcer; 

- if you have hereditary or acquired blood coagulation disorders;  

- if you have a severe hepatic or renal function disorder; 

- if you have been prescribed concomitant methotrexate treatment in large doses (15 mg or 

more per week); 

- if you are in the last trimester of pregnancy. 

- if you are breast-feeding. 

 

Warnings and precautions: 

Take special care with Asprovit+C in: 

- patients suffering from asthma or other allergic conditions;  

- patients with hepatic, renal or heart failure; 

- patients with chronic digestive tract complaints; 

- in case of concomitant treatment with oral anticoagulants, heparin, ticlopidine, or other non-

steroidal anti-inflammatory drugs; 

- patients with urolithiasis (if vitamin C dose exceeds 1 g per day);  

- the first and second trimester of pregnancy; 

- patients with hypersensitivity to other non-steroidal anti-inflammatory drugs;  

- patients with glucose-6-phosphate hydrogenase deficiency;  

- patients with uric acid secretion disorders (gout); 



- in case of using an intrauterine device.  

 

It is not recommended to use acetylsalicylic acid in children and adolescents under the age of 

16 for febrile viral infections (incl. chickenpox, the flu), because it may induce Reye’s 

syndrome (extended vomiting, liver function disorders, encephalopathy, coma). 

 

Talk to a doctor, pharmacist or a nurse before using Asprovit+C. 

 

Other medicines and Asprovit+C. 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

 

Unsuitable combinations include Asprovit+C and oral anticoagulants, heparin, clopidogrel, or 

ticlopidine. Concomitant use of other non-steroidal anti-inflammatory drugs is also not 

recommended.  

Concomitant use with acetylsalicylic acid reduces methotrexate release.  

Even small doses of acetylsalicylic acid reduce the release of uric acid.  

Acetylsalicylic acid can reduce the release of spirolactone and furosemide, and the activity of 

gout medicines increasing the release of uric acid (probenecid, sulfinpyrazone). 

 

Asprovit+C and alcohol: 

Alcohol consumption should be avoided during treatment. Concomitant use of alcohol 

increases the risk of gastrointestinal bleeding.  

 

Pregnancy, breast-feeding and fertility 

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a 

baby, ask your doctor or pharmacist for advice before taking this medicine. Using this 

medicine during pregnancy (especially the last trimester) or breast-feeding is not 

recommended.  

  

Driving and using machines 
Asprovit+C does not cause drowsiness or impaired reaction speed. 

 

Asprovit+C contains sodium and benzoate (E211) 

This medicine contains 553 mg of sodium (the main ingredient in table salt) in one 

effervescent tablet. This is equivalent to 28% of the maximum recommended daily allowance 

of sodium in adults. Talk to your doctor or pharmacist if you need one or more effervescent 

tablets a day for a long time, especially if you are recommended a low-salt or low-sodium 

diet. 

 

This medicine contains 48 mg of sodium benzoate in one effervescent tablet. 

 

 

3. How to use Asprovit+C 

 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. Check with your doctor or pharmacist if you are not sure. 

 

Adults (over the age of 16) 1–2 tablets as a single dose, which may be repeated in 4–6 hours. 

The maximum daily dose of 8 tablets should not be exceeded. 

Children and adolescents: Asprovit+C tablets are not used in children and adolescents under 

the age of 16 (see Warnings and precautions'). 

The tablet should be dissolved in a glass of water before administration; preferably 

administered after a meal.  

 



If you use more Asprovit+C than you should: 
Symptoms of moderate poisoning:  

sweating, murmur in the ears, impaired hearing, vasodilation, headache, dizziness and nausea 

will disappear after the termination of treatment. 

Symptoms of severe poisoning: 

fever, dyspnoea, severe metabolic disorders (ketosis, respiratory alkalosis, metabolic 

acidosis), coma, fainting, loss of breath, severe reduction of blood sugar. 

 

The treatment is symptomatic, depending on the severity of the poisoning. 

If you get any of the listed symptoms or if you suspect an overdose, talk to a doctor 

immediately. Take the pack with you to the doctor. Tell the doctor about the first-aid 

measures taken. 

 

If you forgot to take Asprovit+C effervescent tablets: 

Do not take a double dose to make up for a forgotten dose. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

Digestive tract complaints (heart burn, nausea) may occur. Large doses may exacerbate peptic 

and duodenal ulcer disease and cause gastrointestinal bleeding.  

Blood coagulation is slower.  

In rare cases, hypersensitivity reactions may occur (rhinitis, hives, asthma). 

Rare side effects include murmur in the ears, impaired hearing and headache, which can be 

signs of an overdose. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via 

www.ravimiamet.ee. By reporting side effects you can help provide more information on the 

safety of this medicine. 

 

 

5. How to store Asprovit+C 

 

Do not store at a temperature higher than 25 °C and protect from moisture and light. After 

use, seal the tube carefully. 

Keep this medicine out of the sight and reach of children. 

Do not use this medicine after the expiry date which is stated on the package. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist 

how to throw away medicines you no longer use. These measures will help protect the 

environment. 

 

 

6. Contents of the pack and other information 

 

What Asprovit+C contains 

The active substances are acetylsalicylic acid and ascorbic acid (vitamin C). 

One effervescent tablet contains 400 mg of acetylsalicylic acid and 300 mg of ascorbic acid. 

Other ingredients are citric acid, povidone, glycine, sodium bicarbonate, sodium benzoate, 

magnesium stearate (traces). 

 



What Asprovit+C looks like and contents of the pack  
Round and flat white tablet with bevelled edges. The diameter of the tablet is 25 mm. 

The internal packaging is polypropylene tubes with a child-resistant cap, containing 10 or 20 

tablets per tube. The child-resistant cap contains silica gel. The tube is packaged in a 

cardboard carton with the package leaflet. 

 

Marketing Authorisation Holder and Manufacturer 
PharmaEstica Manufacturing OÜ 

Vanapere tee 3, Pringi, Viimsi  

74011 Harju County 

Estonia 

Phone +372 6546922 

vitale@vitale.ee 

 

For any information about this medicine, please contact the Marketing Authorisation Holder. 

 

This leaflet was last revised in September 2020. 
 


